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7] # ¥ (Name) : 23]} Hio] 2 A~ (Bio X)
z= | 2 (Address) i ASEHA AOEF o]t th14 10 (H3F, A 2eo]F <)
°]2] 92}t (Date of Receipt) : 2021. 10. 05.

2. 184 A A2 €& (Use of Report) : A% &l

3. N3 EE/EA/A B (Test Sample)
Al Z ¥ (Description) : &4 7]3}8l718Ee] 44 A HES7]
A 3] A} (Manufacturer) : 2] 3] A} vio] @ A~ (Bio X)
5 9 3 (Model Name) : HAAMA MEC 53-7]
A %M S (Serial Number) : 20210901 ~-001
71 B (Remark) : ***

4. N@7)17+ (Date of Test) : 20214 10€ 059 ~ 2021 104 06

5. Al¥8& A (Location of Test) :

O KTL ZAA g4

W A3 (FA MeERA A 27 ot 52(AE%) olstAR e Al % eh)
6. A8/ (Test Standard/Method) : 2 #H7} A A & Al @ of) whet Al

7. N8 A3} (Test Results) : $HZE

)3 (Note) : 1. 0] RAME =171 A2s Azl ghatm, W2 4 7t EAe] 2A 2o 29 Al8S Syt
2. 0] AAME dEn S waE A A 7hE Y AR B AAAYR T fasta) sy h
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1. 8 & & (Client)
7] # 9 (Name) : 2434} vlo] 2.9 A (BioX, Inc)

F 24 (Address) : AEEHA A OEF o13teit)14 10 (HE=F, o Aelo] o))
I 28 A2 (Date of Receipt) : 2023, 01. 18.

2. 843 M ¢ &5 (Use of Report) : A 5%hel4

w
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Al F % (Description) : W] EAs) 14 7|4 254 A4 3
A28 A} (Manufacturer) @ 2] 3]A} vho] @ o)A (BioX, Inc)
5 9 % (Model Name) : HAAMA #F-&7]
A|ZWE (Serial Number) : BKL400B_20221001
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